
Not 
for

 

Rep
rod

uc
tio

n

Parts Manual for

18" EURO SELF PROPELLED MOWER

NX SERIES

Revision: - 3/12/2014

Briggs & Stratton Yard Power Products Group

Manual No. 7106246
535 Macon Road           
McDonough, GA, 30253 U.S.A. 
800-935-2967

DescriptionModel No.
2691206 NX-60



Not 
for

 

Rep
rod

uc
tio

n



Not 
for

 

Rep
rod

uc
tio

n

Table Of Contents

TP 400-5582---WB-N

18" EURO SELF PROPELLED MOWER

NX SERIES 3

Manual No. 7106246

PAGE GROUP

4 Handle Group
6 Deck Group
8 Engine & Blade Group

10 Drive Group



Not 
for

 

Rep
rod

uc
tio

n

Manual No. 7106246 18" EURO SELF PROPELLED MOWER

NX SERIES4

Handle Group



Not 
for

 

Rep
rod

uc
tio

n

Footnotes:

Manual No. 710624618" EURO SELF PROPELLED MOWER

NX SERIES 5

Handle Group

Part No DescriptionItem Qty
1 703483 2 BOLT, 5/16-18 x 1 G5 
2 703463 2 NUT, Flange, 1/4-20 
3 67885GS 1 NUT, Nylock, M6 
4 704774 2 CABLE CLIP 
5 703781 1 WASHER, A6.4 
6 703522 2 SCREW, 1/4-20 
7 704729 2 BOLT, Shoulder 
8 704695 1 BOLT, Eye 
9 704706 1 HANDLE, Upper 
10 704708 2 HANDLE, Lower 
11 704777 2 WING KNOB, 5/16-18 
12 704779 2 WING KNOB 
13 704715 1 BAIL, Control 
14 704718 1 BAIL, Drive 
15 704720 1 CABLE, Drive 
16 704723 1 CABLE, Control 
17 704778 1 GRIP 



Not 
for

 

Rep
rod

uc
tio

n

Manual No. 7106246 18" EURO SELF PROPELLED MOWER

NX SERIES6

Deck Group



Not 
for

 

Rep
rod

uc
tio

n

Footnotes:

Manual No. 710624618" EURO SELF PROPELLED MOWER

NX SERIES 7

Deck Group

Part No DescriptionItem Qty
1 704684 1 DECK 
2 704787 11 SCREW, Hex Head 
3 703407 3 SCREW, 3/8-16 x 1 
4 704749 1 FRONT COVER, Deck 
6 7091081SM 1 SCREW, 1/4-15 x 3/4 
9 704760 1 COVER, Rear 
10 704759 1 COVER, Front 
12 704744 1 COVER, Rear 
13 703523 2 SCREW, 5/16-14 
14 704789 2 SCREW, 1/4-15 x 1-1/4 
16 704690 1 SUPPORT, Handle, LH 
17 704689 1 SUPPORT, Handle, RH 
18 704798 1 BAG 
19 704799 1 FRAME 
20 704741 1 REAR FLAP 
21 704746 1 COVER, Gray 
22 704786 2 SCREW #10-16 x 3/4 
23 704767 1 GUIDE, Rear 
24 704717 1 ROD 
25 704735 2 TORSION SPRING, RH 
26 704734 2 TORSION SPRING, LH 
27 703502 1 NOZZLE, Wash 
28 703714 1 SCREW, 1/4-20 x 1/2 
29 704742 1 COVER, Bagger 
30 703684 1 INDICATOR, Full Bag 
31 704740 1 HANDLE 



Not 
for

 

Rep
rod

uc
tio

n

Manual No. 7106246 18" EURO SELF PROPELLED MOWER

NX SERIES8

Engine & Blade Group



Not 
for

 

Rep
rod

uc
tio

n

Footnotes:

Manual No. 710624618" EURO SELF PROPELLED MOWER

NX SERIES 9

Engine & Blade Group

Part No DescriptionItem Qty
1 09P702-0103-H1 1 * ENGINE, Briggs & Stratton, Mod. 09P702-0103-H1 
2 704703 1 SHROUD 
3 704785 1 SCREW Hex, 3/8-24 x 1-1/2 
4 703520 1 SUPPORT, Blade Bell 
5 703618 1 BLADE ADAPTER 
6 704726 1 BLADE 

Note* To verify your specific engine model, please reference the ID Tag located on your engine.  See your local Briggs & 
Stratton distributor for parts and service.



Not 
for

 

Rep
rod

uc
tio

n

Manual No. 7106246 18" EURO SELF PROPELLED MOWER

NX SERIES10

Drive Group



Not 
for

 

Rep
rod

uc
tio

n

Footnotes:

Manual No. 710624618" EURO SELF PROPELLED MOWER

NX SERIES 11

Drive Group

Part No DescriptionItem Qty
1 704826 1 AXLE, Front 
2 704820 1 AXLE, Rear 
3 7091081SM 4 SCREW, 1/4-15 x 3/4 
4 5025394SM 4 NUT, FLANGE, 3/8-16 
5 703714 2 SCREW, 1/4-20 x 1/2 
6 703524 2 BUSHING, Lock 
7 704709 1 TUBE 
8 704780 1 KNOB, Red 
9 704808 2 WHEEL, 180 x 47 
10 704807 2 WHEEL, Drive 
11 703503 2 DUST COVER, Wheel 
12 704752 2 HUBCAP, Front 
13 704750 2 HUBCAP, Rear 
14 703469 2 BEARING ASSEMBLY 
15 703479 2 SCREW, Hex Washer Head, .159 x .43 
16 7900023SM 5 SCREW, 1/4-15 x 1-1/4 
17 703516 1 SPRING 
18 703714 2 SCREW, 1/4-20 x 1/2 
19 704694 1 BRACKET 
20 704701 1 BELT 
21 704688 1 SUPPORT 
22 704782 2 GEAR, 9 Tooth 
23 704813 1 COVER, Rear 
24 704815 1 TRANSMISSION 
25 704698 2 PULLEY HALF 
26 704783 1 NUT, Lock 



Not 
for

 

Rep
rod

uc
tio

n



Not 
for

 

Rep
rod

uc
tio

n



Not 
for

 

Rep
rod

uc
tio

n



Not 
for

 

Rep
rod

uc
tio

n



Not 
for

 

Rep
rod

uc
tio

n

Parts Manual for

18" EURO SELF PROPELLED MOWER

NX SERIES

IT IS THE POLICY OF BRIGGS & STRATTON CORP TO IMPROVE ITS 
PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO. 

WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD 
IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY 
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS 

Revision: - 3/12/2014

Manual No. 7106246

Copyright  © 2014
Milwaukee, WI USA.  All Rights Reserved

Briggs & Stratton Corporation

www.snapper.com

Briggs & Stratton Yard Power Products Group
535 Macon Road           
McDonough, GA, 30253 U.S.A. 
800-935-2967


